Massey ferguson 8210, 8220 tractors part catalog

of 1478/1478
Massey Massey Massey Massey Ferguson Ferguson Ferguson Ferguson MF MF MF MF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365 1637365 1637365 1637365 Engine Engine Engine Engine And And And And Equipment Equipment Equipment Equipment Page Page Page Page 010-0000 010-0000 010-0000 010-0000
  • date post

    12-Jan-2017
  • Category

    Automotive

  • view

    489
  • download

    17

Embed Size (px)

Transcript of Massey ferguson 8210, 8220 tractors part catalog

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment PagePagePagePage010-0000010-0000010-0000010-0000

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment PagePagePagePage010-0000010-0000010-0000010-0000

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA06-009-F1-ZA06-009-F1-ZA06-009-F1-ZA06-009-F

    ZA061009-1ZA061009-1ZA061009-1ZA061009-1 .... 010-0005010-0005010-0005010-0005

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment - - - - M.F M.F M.F M.F 8210 8210 8210 8210 PagePagePagePage010-0005010-0005010-0005010-0005ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3779022M2 1 Engine PEL. YH31441

    4224683M91 1 Short Engine Up to Serial or Engine Number U786028J4225081M91 1 Short Engine From Serial or Engine Number U786029J

    2 3617180M913617180M913617180M913617180M91 1 Kit, Belt Length 1470 MM3 3009287X1 4 Screw Metric M8 X 404 339402X1 3 Nut M105 3780201M2 1 Spacer Thickness 27MM6 3581576M3 1 Startermotor [A]

    Up to Serial or Engine Number K302039See Page - Reference Number 010-0050/1

    3823621M91 1 Startermotor [A]From Serial or Engine Number K302040See Page - Reference Number 010-0055/1

    7 3781005M91 1 Clutch Up to Serial or Engine Number H2860088 3780206M1 1 Clutch (7)

    Up to Serial or Engine Number H2860083783350M1 1 Clutch From Serial or Engine Number H286009

    9 3781006M1 1 Fan (7)10 3009920X1 4 Plough Bolt (7)

    M8 X 1611 3782028M1 1 Strap12 391005X1 3 Stud M10 X 2513 3779643M3 1 Strap14 385361X1 1 Washer Diameter 9-17 X 3,2 MM15 390246X1 1 Bolt M8 X 7016 3782008M5 1 Cowl Left Hand

    Up to Serial or Engine Number 27-08-200017 3785236M1 1 Cowl From Serial or Engine Number 28-08-2000

    Left Hand18 3785287M1 1 Support From Serial or Engine Number 28-08-200019 3782009M4 1 Cowl Right Hand

    Up to Serial or Engine Number 27-08-20003785237M1 1 Cowl From Serial or Engine Number 28-08-2000

    Right Hand FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA06-013-C1-ZA06-013-C1-ZA06-013-C1-ZA06-013-C

    ZA061013-1ZA061013-1ZA061013-1ZA061013-1 .... 010-0010010-0010010-0010010-0010

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0010010-0010010-0010010-0010ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3779023M2 2 Engine PEL. YK31431

    4222878M91 1 Short Engine2 3617180M913617180M913617180M913617180M91 1 Kit, Belt Length 1470MM3 3009287X1 4 Screw Metric M8X40

    Up to Serial or Engine Number H3270303009288X1 4 Screw Metric M8X50

    From Serial or Engine Number H3270314 3009693X1 3 Nut Metric M105 3780201M2 1 Spacer Thickness 27MM

    Up to Serial or Engine Number J0770233784034M1 1 Spacer Thickness 37MM

    From Serial or Engine Number J0770246 3581576M3 1 Startermotor [A]

    Up to Serial or Engine Number K302039See Page - Reference Number 010-0050/1

    3823621M91 1 Startermotor [A]From Serial or Engine Number K302040See Page - Reference Number 010-0055/1

    7 3782009M4 1 Cowl Right Hand Up to Serial or Engine Number 27-08-2000

    3785237M1 1 Cowl From Serial or Engine Number 28-08-2000Right Hand

    8 3783350M1 1 Clutch Up to Serial or Engine Number H3270303783352M1 1 Clutch From Serial or Engine Number H327031

    9 3781006M1 1 Fan Up to Serial or Engine Number H327030Diameter 550MM

    3780204M1 1 Fan From Serial or Engine Number H327031Diameter 600MM

    10 3009920X1 4 Plough Bolt M8X16Up to Serial or Engine Number H327030

    3009920X1 6 Plough Bolt M8X16From Serial or Engine Number H327031

    11 3779170M1 1 Spacer From Serial or Engine Number H327031Up to Serial or Engine Number J077023

    12 391005X1 3 Stud M10X2513 3779643M3 1 Strap14 385361X1 1 Washer15 390246X1 1 Bolt M8X7016 3782008M5 1 Cowl Left Hand

    Up to Serial or Engine Number 27-08-200017 3785236M1 1 Cowl From Serial or Engine Number 28-08-2000

    Left Hand18 3785287M1 1 Support From Serial or Engine Number 28-08-2000 FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA06-018-A1-ZA06-018-A1-ZA06-018-A1-ZA06-018-A

    ZA061018-1ZA061018-1ZA061018-1ZA061018-1 .... 010-0015010-0015010-0015010-0015

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine And And And And Equipment Equipment Equipment Equipment - - - - With With With With Pneumatic Pneumatic Pneumatic Pneumatic Brake Brake Brake Brake PagePagePagePage010-0015010-0015010-0015010-0015ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3779631M2 1 Engine PEL. XXXXX

    MF 82103779632M2 1 Engine PEL. YK31476

    MF 8220MF 8220 XTRA

    2 3617180M913617180M913617180M913617180M91 1 Kit, Belt Length 1470MM3 3009287X1 4 Screw Metric M8X40

    MF 82103009288X1 4 Screw Metric M8X50

    MF 8220MF 8220 XTRA

    4 3009693X1 3 Nut Metric M105 3780201M2 1 Spacer Thickness 27MM

    MF 82103784034M1 1 Spacer Thickness 37MM

    MF 8220MF 8220 XTRA

    6 3581576M3 1 Startermotor [A]Up to Serial or Engine Number K302039See Page - Reference Number 010-0050/1

    3823621M91 1 Startermotor [A]From Serial or Engine Number K302040See Page - Reference Number 010-0055/1

    7 339761X1 2 Hex. Sock. Screw M8X258 3783350M1 1 Clutch MF 8210

    3783352M1 1 Clutch MF 8220MF 8220 XTRA

    9 3781006M1 1 Fan MF 82103780204M1 1 Fan MF 8220

    MF 8220 XTRA10 3009920X1 4 Plough Bolt M8X1611 3782028M1 1 Strap12 391005X1 3 Stud M10X2513 4222878M91 1 Short Engine14 3784396M1 1 Elbow Nipple M2615 3784448M1 1 Tube16 3780390M1 1 Cowl Left Hand

    Up to Serial or Engine Number 27-08-20003785285M1 1 Cowl From Serial or Engine Number 28-08-2000

    Left Hand17 3782009M4 1 Cowl Right Hand

    Up to Serial or Engine Number 27-08-20003785237M1 1 Cowl From Serial or Engine Number 28-08-2000

    Right Hand18 3779643M3 1 Strap19 385361X1 1 Washer20 390246X1 1 Bolt21 390972X1 2 Washer Metric22 3784395M1 1 Elbow Nipple M1623 3784447M1 1 Tube24 3000483X1 2 Clamp25 3784573M1 1 Hose Length 220MM26 338615X1 2 Clamp27 3787857M1 1 Hose Length 1050MM28 3784398M1 1 Union M26 FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA10-007-B1-ZA10-007-B1-ZA10-007-B1-ZA10-007-B

    ZA101007-1ZA101007-1ZA101007-1ZA101007-1 .... 010-0020010-0020010-0020010-0020

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AlternatorAlternatorAlternatorAlternator And And And And Bracket Bracket Bracket Bracket - - - - Up Up Up Up to to to to Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K K K K ...... ...... ...... ...... PagePagePagePage010-0020010-0020010-0020010-0020ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3714944M1 1 Alternator 70 AMP.

    Up to Serial or Engine Number K284016ZC401001 1

    2 390734X1 3 Washer Diameter 10-21 X 2 MM3 339169X1 2 Nut M84 3782559M1 1 Tensioner5 385361X1 1 Washer Diameter 9-17 X 3,2 MM6 339761X1 1 Hex. Sock.

    ScrewM8 X 25

    7 3779375M1 1 Spacer Length 70 MM3580956M1 1 Bellows Diameter 11-20 X 6

    8 339269X1 1 Hex. Sock.Screw

    M10 X 100

    9 3009492X1 2 Hex. Sock.Screw

    M10 X 25

    10 3009505X1 2 Screw Metric M12 X 2511 3783700M1 1 Support12 339291X1 1 Hex. Sock.

    ScrewM8 X 55

    13 339010X1 1 Bolt Metric M8 X 4014 3780634M1 1 Alternator 120 AMP

    Up to Serial or Engine Number K289024See Page - Reference Number 010-0040/1

    15 3782607M1 1 Tensioner16 3009495X1 1 Bolt Metric M10 X 4017 390734X1 3 Washer Diameter 10-21 X 2 MM18 3009494X1 1 Screw Metric Up to Serial or Engine Number J014023

    M10 X 353009501X1 1 Bolt From Serial or Engine Number J014024

    M10 X 7019 3780560M2 1 Support Up to Serial or Engine Number J01402320 339402X1 2 Nut M1021 3009494X1 1 Screw Metric M10 X 3522 3009492X1 1 Hex. Sock.

    ScrewUp to Serial or Engine Number J014023M10 X 25

    23 390734X1 1 Washer Up to Serial or Engine Number J014023Diameter 10-21 X 2 MM

    24 3009492X1 2 Hex. Sock.Screw

    M10 X 25

    25 1440716X1 2 Hex. Sock.Screw

    From Serial or Engine Number J014023M12 X 30

    26 3783702M1 1 Support From Serial or Engine Number J014024

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA10-002-D1-ZA10-002-D1-ZA10-002-D1-ZA10-002-D

    ZA101002-1ZA101002-1ZA101002-1ZA101002-1 .... 010-0025010-0025010-0025010-0025

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AlternatorAlternatorAlternatorAlternator And And And And Bracket Bracket Bracket Bracket - - - - From From From From Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K K K K ...... ...... ...... ...... PagePagePagePage010-0025010-0025010-0025010-0025ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3821974M91 1 Alternator 80 AMP.

    From Serial or Engine Number K284017See Page - Reference Number 010-0035/1

    2 390246X1 1 Bolt M8 X 70339891X1 1 Screw M8 X 80

    3 3785834M2 1 Tensioner4 3786163M1 1 Spacer Diameter 9-20 X 45 MM5 339761X1 1 Hex. Sock.

    ScrewM8 X 25

    339337X1 1 Hex. Sock.Screw

    M8 X 30

    6 385361X1 1 Washer Diameter 9-17 X 3,2 MM7 339291X1 1 Hex. Sock.

    ScrewM8 X 55

    8 3785820M2 1 Support9 390734X1 2 Washer Diameter 10-21 X 2 MM10 339169X1 2 Nut M811 339009X1 1 Hex. Sock.

    ScrewM8 X 35

    12 3009492X1 2 Hex. Sock.Screw

    M10 X 25

    13 3009505X1 1 Screw Metric M12 X 2514 3788017M91 1 Alternator 120 AMP.

    From Serial or Engine Number K289025See Page - Reference Number 010-0045/1

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC40-001-A1-ZC40-001-A1-ZC40-001-A1-ZC40-001-A

    ZC401001-1ZC401001-1ZC401001-1ZC401001-1 .... 010-0030010-0030010-0030010-0030

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365ALTERNATORALTERNATORALTERNATORALTERNATOR - - - - MAGNETI MAGNETI MAGNETI MAGNETI MARELLI MARELLI MARELLI MARELLI - - - - Up Up Up Up to to to to Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K K K K 284016 284016 284016 284016 PagePagePagePage010-0030010-0030010-0030010-0030ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3714944M1 1 Alternator 70 AMP2 3900691M91 1 Regulator (1)3 3477529M91 1 Rectifier (1)4 3902778M1 1 Bracket (1)5 3477859M1 1 Bearing Assy (4)6 3476715M91 1 Rotor (1)7 3478386M1 1 Stator (1)8 1 Support (1)

    Not serviced,order REF .19 1 Bearing Assy (8)

    Not serviced,order REF .110 1897696M1 1 Fan (1)11 3902432M1 1 Pulley (1)

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC35-004-A1-ZC35-004-A1-ZC35-004-A1-ZC35-004-A

    ZC351004-1ZC351004-1ZC351004-1ZC351004-1 .... 010-0035010-0035010-0035010-0035

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AlternatorAlternatorAlternatorAlternator - - - - ISKRA ISKRA ISKRA ISKRA - - - - From From From From Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K K K K 284017 284017 284017 284017 PagePagePagePage010-0035010-0035010-0035010-0035ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3821974M91 1 Alternator AAK3355 14V 80A2 3904367M1 1 Fan (1)3 1 Kit, Drive (1)

    Not serviced,order REF. 14 3904368M91 1 Kit, Bearing (3)5 1 Stator (1)

    Not serviced,order REF. 16 3904369M91 1 Kit, Bolt (1)7 1 Rotor (1)

    Not serviced,order REF. 18 3903846M91 1 Pulley (1)9 3904371M91 1 Kit, Bearing (1)10 3904377M91 1 Rectifier (1)11 1 Rear Cover Assy. (1)

    Not serviced,order REF. 112 1 Parts Pack (11)

    Not serviced,order REF. 113 3904373M91 1 Capacitor (1)14 3904374M1 1 Gasket (1)15 3904378M91 1 Cover (1)16 3904376M91 1 Regulator (1)17 1 Kit, Brush (16)

    Not serviced,order REF. 1

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC34-001-B1-ZC34-001-B1-ZC34-001-B1-ZC34-001-B

    ZC341001-1ZC341001-1ZC341001-1ZC341001-1 .... 010-0040010-0040010-0040010-0040

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AlternatorAlternatorAlternatorAlternator - - - - Valeo Valeo Valeo Valeo - - - - Up Up Up Up to to to to Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K K K K 289024 289024 289024 289024 PagePagePagePage010-0040010-0040010-0040010-0040ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3780634M1 1 Alternator 120 AMP2 3903324M91 1 Support (1)3 3903321M91 1 Bridge (1)4 3903318M91 1 Regulator (1)5 3903319M91 1 Rotor (1)6 3903320M91 1 Stator (1)7 3903322M1 1 Pulley (1)8 3903323M91 1 Parts Pack

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC35-005-B1-ZC35-005-B1-ZC35-005-B1-ZC35-005-B

    ZC351005-1ZC351005-1ZC351005-1ZC351005-1 .... 010-0045010-0045010-0045010-0045

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AlternatorAlternatorAlternatorAlternator - - - - ISKRA ISKRA ISKRA ISKRA - - - - From From From From Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K K K K 289025 289025 289025 289025 PagePagePagePage010-0045010-0045010-0045010-0045ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3788017M91 1 Alternator 120 AMP.2 1 Nose (1)

    Not serviced,order REF. 13 3904379M91 1 Kit, Bearing (2)4 1 Rotor (1)

    Not serviced,order REF. 15 3904382M91 1 Kit, Bearing (1)6 1 Stator (1)

    Not serviced,order REF. 17 1 Rear Cover Assy. (1)

    Not serviced,order REF. 18 3904380M91 1 Kit, Bolt (1)9 3904383M91 1 Rectifier (1)10 3904385M91 1 Regulator (1)11 1 Kit, Brush (10)

    Not serviced,order REF. 1012 3904384M1 1 Cover (1)13 3903847M91 1 Pulley (1)14 1 Kit, Nut (13)

    Not serviced,order REF. 13

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC50-002-B1-ZC50-002-B1-ZC50-002-B1-ZC50-002-B

    ZC501002-1ZC501002-1ZC501002-1ZC501002-1 .... 010-0050010-0050010-0050010-0050

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365StarterStarterStarterStarter - - - - Magneti Magneti Magneti Magneti Marelli Marelli Marelli Marelli - - - - Up Up Up Up to to to to Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K302039 K302039 K302039 K302039 PagePagePagePage010-0050010-0050010-0050010-0050ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3581576M3 1 Startermotor [A]

    M127/2.82 3902392M91 1 Parts Pack (1)3 3902391M91 1 Parts Pack (1)4 1 Kit, Spring (3)

    Not serviced,order REF NO 35 1 Kit, Brush (3)

    Not serviced,order REF NO 36 1 Coil (2)

    Not serviced,order REF NO 27 1 Armature (2)

    Not serviced,order REF NO 28 3902390M91 1 Parts Pack (1)9 3904281M23904281M23904281M23904281M2 1 Solenoid (1)

    Replace and repair. Old not interchangeable with new 3901191M110 1887967M91 1 Kit (1)11 1 Bearing Plate (2)

    Not serviced,order REF NO 212 1 Drive (8)

    Not serviced,order REF NO 813 3901195M91 1 Bracket (1)

    Up to Serial or Engine Number H1740103904181M91 1 Bracket (1)

    From Serial or Engine Number H17401114 1 Bush (2)

    Not serviced,order REF NO 215 1 Kit, Brake (2)

    Not serviced,order REF NO 216 1897317M92 1 Kit, Lever (1)17 1806002M1 1 Kit, Seal (1)18 1 Kit, Brush Plate (3)

    Not serviced,order REF NO 319 1 Housing (2)

    Not serviced,order REF NO 220 1 Kit, Retainer (8)

    Not serviced,order REF NO 821 3611662M1 1 Cover22 3611638M1 1 Nut23 3904186M1 2 Gasket (1)

    From Serial or Engine Number H17401124 3904185M1 1 Carrier (1)

    From Serial or Engine Number H17401125 3904184M1 1 Grommet (1)

    From Serial or Engine Number H174011 FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC51-004-B1-ZC51-004-B1-ZC51-004-B1-ZC51-004-B

    ZC511004-1ZC511004-1ZC511004-1ZC511004-1 .... 010-0055010-0055010-0055010-0055

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365StarterStarterStarterStarter - - - - ISKRA ISKRA ISKRA ISKRA - - - - From From From From Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number K302040 K302040 K302040 K302040 PagePagePagePage010-0055010-0055010-0055010-0055ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3823621M91 1 Startermotor [A]

    AZF 4542 12V2 1 Housing (1)

    Not serviced,order REF. 13 3903761M1 1 Bearing (2)4 3904366M91 1 Kit, Solenoid (1)5 3904360M1 1 Drive Gear (1)6 3904361M91 1 Kit, Lever (1)7 1 Reducer (1)

    Not serviced,order REF. 18 1 Rotor (1)

    Not serviced,order REF. 19 3904362M91 1 Kit, Bearing (1)10 3904363M91 1 Parts Pack (1)11 1 Stator (1)

    Not serviced,order REF. 112 3904364M91 1 Holder (1)13 3904365M91 1 Kit, Brush (12)14 1 Cover (1)

    Not serviced,order REF. 115 3786093M1 1 Protector16 3786092M1 1 Nut M1017 3788193M1 1 Label FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH17-004-B1-ZH17-004-B1-ZH17-004-B1-ZH17-004-B

    ZH171004-1ZH171004-1ZH171004-1ZH171004-1 .... 010-0060010-0060010-0060010-0060

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365FanFanFanFan Drive Drive Drive Drive Section Section Section Section PagePagePagePage010-0060010-0060010-0060010-0060ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4222016M91 1 Fandrive Housing

    4224465M91 1 Housing [A]MF 8220MF 8220 XTRA

    2 1 Housing (1)Not serviced,order REF NO 1

    3 1 Bearing Assy (1)Not serviced,order REF NO 1

    4 1 Hub (1)Not serviced,order REF NO 1

    5 4222301M1 1 Pulley6 3638592M1 4 Screw7 4222197M1 1 Plate8 3808727M1 1 Pulley FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH01-002-A1-ZH01-002-A1-ZH01-002-A1-ZH01-002-A

    ZH011002-1ZH011002-1ZH011002-1ZH011002-1 .... 010-0065010-0065010-0065010-0065

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365CylinderCylinderCylinderCylinder Block Block Block Block PagePagePagePage010-0065010-0065010-0065010-0065ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4224542M91 1 Kit,Cyl.Block Up to Serial or Engine Number U786028J

    MF 82104224647M91 1 Cylinder Block From Serial or Engine Number U786029J

    MF 82104224542M91 1 Kit,Cyl.Block MF 8220

    MF 8220 XTRA2 7 Cap (1)

    Not serviced,order REF . 13 4222017M1 1 Bush (1)4 731354M1 3 Plug [D]

    (1)5 746259M1 3 Plug [D]

    (1)6 4222128M1 6 Liner [B]

    4222129M1 6 Liner [A](1)

    4223985M1 6 Liner [B]Thickness +0.25MM

    7 736868M1 1 Plug [G](1)

    8 4222012M1 5 Plug [E](1)

    9 1476282X1 1 Plug [F](1)

    10 746259M1 1 Plug [H](1)

    11 3638664M1 1 Washer (1)12 376180X1 1 Plug [I]

    (1)13 4222043M1 1 Plug [J]

    (1)14 733072M1 14 Ring (1)15 1476108X1 14 Screw (1)16 746259M1 5 Plug [C]

    (1)17 3641756M1 2 Screw18 3637008M1 12 Screw19 3640868M91 1 Housing20 1447691M1 1 Seal (19)21 4223587M1 1 Joint.22 4222512M1 1 Dowel (23)

    1447763M1 Dowel23 4224385M91 6 Jet (1)24 3637005M91 6 Valve. (1)25 1 Body (24)

    Not serviced,order REF. 2426 3637006M1 1 Ball (24)27 748149M1 1 Spring (24)28 3637007M1 1 Retainer (24)29 731947M1 2 Dowel30 3641847M1 1 Shaft (1)31 3638414M1 1 Pin32 376616X1 6 Bush (1)33 748393M1 4 Plug34 731996M1 2 Plug35 376670X1 2 Plug36 376606X1 1 Plug37 1650388M1 1 Washer38 3638809M1 1 Screw39 4224584M1 1 Plug40 4222439M1 2 Dowel (1)41 348281X1 6 Screw (1) FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] UNFINISHED - PRESS FITFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] FINISHED - SLIP FITFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [C][C][C][C] WATER JACKET , LEFT HAND SIDEFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [D][D][D][D] WATER JACKET , RIGHT HAND SIDEFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [E][E][E][E] TAPPET CHAMBERFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [F][F][F][F] ROCKER OIL FEED DRILLING, RIGHT HAND SIDEFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [G][G][G][G] ROCKER OIL FEED DRILLING, TOP FACEFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [H][H][H][H] WATER JACKET , REAR FACE

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365CylinderCylinderCylinderCylinder Block Block Block Block PagePagePagePage010-0065010-0065010-0065010-0065ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsCommentsFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [I][I][I][I] LUBRICATING OIL PRESSURE RAIL , REAR ENDFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [J][J][J][J] CAMSHAFT CHAMBER, REAR END

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH02-002-C1-ZH02-002-C1-ZH02-002-C1-ZH02-002-C

    ZH021002-1ZH021002-1ZH021002-1ZH021002-1 .... 010-0070010-0070010-0070010-0070

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365Crankshaft,Crankshaft,Crankshaft,Crankshaft, Pistons Pistons Pistons Pistons And And And And Connecting Connecting Connecting Connecting Rods Rods Rods Rods PagePagePagePage010-0070010-0070010-0070010-0070ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4222279M91 1 Kit, Crankshaft MF 8210

    3637019M91 1 Kit, Crankshaft MF 8220MF 8220 XTRA

    2 1 Crankshaft (1)Not serviced,order REF.1

    3 3637020M91 1 Kit, Bearing [A](1)

    3637021M91 X Kit, Bearing [A]Thickness (-)0.25MM

    3637022M91 X Kit, Bearing [A]Thickness (-)0.50MM

    3637023M91 X Kit, Bearing [A]Thickness (-)0.75MM

    4 3637024M91 1 Kit, Bearing [A](1)

    3637025M91 X Kit, Bearing [A]Thickness (-)0.25MM

    3637026M91 X Kit, Bearing [A]Thickness (-)0.50MM

    3637027M91 X Kit, Bearing [A]Thickness (-)0.75MM

    5 747128M1 2 Thrust Washer (1)735742M1 X Washer Thickness (+)0.19MM

    6 747129M1 2 Thrust Washer (1)735743M1 X Washer Thickness (+)0.19MM

    7 748201M1 1 Gear8 2196X 1 Key9 748074M1 3 Screw10 1447207M1 1 O Ring11 1447128M1 1 Spacer12 3638589M1 1 Plate13 742536M1 1 Thrust Plate14 748315M1 1 Spacer15 3638590M1 6 Screw16 1476037M1 1 Damper17 3638588M1 1 Pulley18 3637030M1 12 Nut [B]

    (24)19 4222136M91 6 Kit, Piston Ring20 4222134M91 6 Kit, Piston HIGH GRADE21 4222135M1 2 Circlip (20)22 1 Piston (20)

    Not serviced,order REF. 2023 1 Pin (20)

    Not serviced,order REF. 2024 4223432M91 6 Kit, Conrod HIGH GRADE

    WHITE "H"4223433M91 6 Kit, Conrod INT GRADE

    GREEN "J"4223434M91 6 Kit, Conrod INT GRADE

    PURPLE "K"4223435M91 6 Kit, Conrod LOW GRADE

    BLUE "L"4223522M91 6 Kit, Conrod [B]

    MF 8220MF 8220 XTRAHIGH GRADE"L"

    4223523M91 6 Kit, Conrod [B]MF 8220MF 8220 XTRALOW GRADE"H"

    25 1 Rod (24)Not serviced,order REF. 24

    26 4222133M1 2 Dowel (24)27 4222131M1 1 Bush (24)28 1 Cap (24)

    Not serviced,order REF. 2429 4222132M1 2 Screw (24)30 4222485M1 12 Screw [B]

    (24)

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365Crankshaft,Crankshaft,Crankshaft,Crankshaft, Pistons Pistons Pistons Pistons And And And And Connecting Connecting Connecting Connecting Rods Rods Rods Rods PagePagePagePage010-0070010-0070010-0070010-0070ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] PRE-FINISHEDFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH03-002-A1-ZH03-002-A1-ZH03-002-A1-ZH03-002-A

    ZH031002-1ZH031002-1ZH031002-1ZH031002-1 .... 010-0075010-0075010-0075010-0075

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365CylinderCylinderCylinderCylinder Head Head Head Head PagePagePagePage010-0075010-0075010-0075010-0075ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4223757M91 1 Kit, Cyl. Head MF 8210

    4223594M91 1 Kit, Cyl. Head MF 8220MF 8220 XTRA

    2 4224584M1 6 Plug (1)3 376606X1 1 Plug (1)4 4222141M1 12 Cotter [A]

    (1)5 4222140M1 6 Cap (1)6 4222139M1 6 Spring (1)7 4223442M1 6 Seal (1)8 4223581M1 6 Valve Guide (1)9 4222141M1 12 Cotter [A]

    (1)10 4222140M1 6 Cap (1)11 4222139M1 6 Spring (1)12 4222333M1 6 Oil Seal (1)13 4223987M1 6 Guide (1)

    Replace and repair. Old not interchangeable with new 4222954M114 4222895M1 6 Insert (1)

    MF 82104222148M1 6 Insert (1)

    MF 8220MF 8220 XTRA

    15 4222894M1 6 Valve Inlet (1)MF 8210

    4222149M91 6 Valve Inlet (1)MF 8220MF 8220 XTRA

    16 4222897M1 6 Insert (1)MF 8210

    4224284M1 6 Insert (1)MF 8220MF 8220 XTRA

    17 4222896M1 6 Valve Exhaust (1)MF 8210

    4222147M91 6 Valve Exhaust (1)MF 8220MF 8220 XTRA

    18 4222144M1 1 Plug (1)19 745662M1 12 Screw20 1476243X1 2 Screw21 745663M1 18 Screw22 4222170M1 1 Plate23 3637051M1 2 Screw24 376178X1 1 Washer (1)25 731410M1 1 Plug (1)26 746259M1 1 Plug (1)27 4222354M1 1 Head Gasket28 731354M1 3 Plug (1)29 3637051M1 2 Screw30 4222228M1 1 Plate31 4222439M1 2 Dowel (1)32 4222552M1 2 Dowel (1) FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] SERVICED IN PAIRS

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH04-002-A1-ZH04-002-A1-ZH04-002-A1-ZH04-002-A

    ZH041002-1ZH041002-1ZH041002-1ZH041002-1 .... 010-0080010-0080010-0080010-0080

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365RockerRockerRockerRocker Shaft Shaft Shaft Shaft PagePagePagePage010-0080010-0080010-0080010-0080ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4224482M91 1 Rocker Shaft Ass Replace and repair. Old not interchangeable with new 4222334M912 4222335M91 1 Rocker Shaft (1)3 731330M1 2 Plug (2)4 376137X1 2 Circlip (1)5 4222156M1 2 Washer (1)6 4224543M1 6 Rocker (1)

    Replace and repair. Old interchangeable with new 4222157M17 4224553M1 1 Bush (6)

    Replace and repair. Old not interchangeable with new 4222158M18 376123X1 12 Nut (1)9 733811M1 4 Spring (1)10 3638403M1 6 Bracket (1)11 3637073M1 2 Screw12 733812M1 2 Spring (1)13 3638500M1 1 Screw (1)14 739513M91 2 Shim (1)15 3638499M1 1 Connection (1)16 376525X1376525X1376525X1376525X1 1 Olive17 733817M1 12 Rod18 4222069M1 12 Tappet19 4223933M1 12 Screw (1)

    MF 8210731516M1 12 Bolt (1)

    MF 8220Up to Serial or Engine Number 26-03-99

    4223933M1 12 Screw (1)MF 8220From Serial or Engine Number 27-03-99

    4223933M1 12 Screw (1)MF 8220 XTRA

    20 4224544M1 6 Rocker (1)Replace and repair. Old interchangeable with new 4222159M1

    21 4224553M1 1 Bush (20)Replace and repair. Old not interchangeable with new 4222158M1

    22 3637067M1 4 Nut23 3637066M1 4 Stud

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH10-005-B1-ZH10-005-B1-ZH10-005-B1-ZH10-005-B

    ZH101005-1ZH101005-1ZH101005-1ZH101005-1 .... 010-0085010-0085010-0085010-0085

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LubricatingLubricatingLubricatingLubricating Oil Oil Oil Oil Filler Filler Filler Filler And And And And Breather Breather Breather Breather PagePagePagePage010-0085010-0085010-0085010-0085ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4223935M91 1 Cyl.Head Cover Replace and repair. Old interchangeable with new 4223721M91

    4223935M91 1 Cyl.Head Cover [A]MF 8220MF 8220 XTRA

    2 1 Cover (1)Not serviced,order REF NO 1

    3 4224398M14224398M14224398M14224398M1 1 Gasket (1)Replace and repair. Old not interchangeable with new 4222930M1

    4 4223723M91 1 Cover5 1 Cover (4)

    Not serviced,order REF NO 46 4223724M1 4 Nut (4)7 376656X1 4 Washer (4)8 4223725M1 4 Washer (4)9 3638640M1 4 Bush (4)10 4222012M1 1 Plug11 4222041M1 1 Filler12 1 Filler (11)

    Not serviced,order REF NO 1113 3641889M1 1 Cap (11)14 1 Cap (13)

    Not serviced,order REF NO 1315 3641231M1 1 O Ring (13)16 4222713M1 1 O Ring (11)17 3641284M1 1 Joint.18 3637011M1 2 Screw19 3641267M1 1 Plate20 3637008M1 1 Screw21 3641266M1 1 Joint.22 740597M1 1 Pipe23 745540M1 1 Spring24 3638640M1 1 Bush25 745489M1 1 Bracket FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH08-002-B1-ZH08-002-B1-ZH08-002-B1-ZH08-002-B

    ZH081002-1ZH081002-1ZH081002-1ZH081002-1 .... 010-0090010-0090010-0090010-0090

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365TimingTimingTimingTiming Gear Gear Gear Gear And And And And Camshaft Camshaft Camshaft Camshaft PagePagePagePage010-0090010-0090010-0090010-0090ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 1476145X1 1 Dowel2 733728M1 1 Washer3 4222161M1 1 Camshaft4 4224442M14224442M14224442M14224442M1 1 Gasket Replace and repair. Old not interchangeable with new 3640678M15 376606X1 1 Plug6 1447752M1 1 Bush (7)7 748072M91 1 Gear,Idler8 3638414M1 1 Pin9 4223596M1 1 Timing Case

    4224431M1 1 Timing Gear Case [A]MF 8220MF 8220 XTRA

    10 3637011M1 4 Screw11 4222828M1 1 Gasket

    4224629M1 1 Gasket [A]MF 8220MF 8220 XTRAReplace and repair. Old not interchangeable with new 4224445M1

    12 3641847M1 1 Shaft13 3637092M1 2 Screw14 3637011M1 1 Screw15 3637008M1 8 Screw16 4223472M1 1 Cover MF 8210

    4223472M1 1 Cover MF 8220Up to Serial or Engine Number 12-02-2001

    4224444M1 1 Cover [A]MF 8220MF 8220 XTRA

    4224444M1 1 Cover MF 8220From Serial or Engine Number 13-02-2001

    4224444M1 1 Cover MF 8220 XTRA17 1447690M1 1 Seal (16)18 2196X 1 Key19 3641739M1 1 Gear20 747557M1 1 Washer21 3637085M1 6 Screw22 3637102M1 6 Screw23 735852M1 1 Hub24 3637075M91 1 Gear,Idler25 731033M1 1 Bush (24)26 3641760M1 1 Plate27 3637078M1 1 Washer28 3637076M1 3 Screw29 1476193X1 1 Circlip30 1476280X1 1 Screw31 3637096M1 4 Screw32 Not Used33 Not Used34 3637092M1 X Screw FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH09-019-D1-ZH09-019-D1-ZH09-019-D1-ZH09-019-D

    ZH091019-1ZH091019-1ZH091019-1ZH091019-1 .... 010-0095010-0095010-0095010-0095

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365FuelFuelFuelFuel Injection Injection Injection Injection Equipment Equipment Equipment Equipment (Diesel) (Diesel) (Diesel) (Diesel) PagePagePagePage010-0095010-0095010-0095010-0095ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4223759M91 1 Injection Pump MF 8210

    4224493M91 1 Injection Pump MF 82202 1896464M1 1 Solenoid (1)

    Up to Serial or Engine Number U097118G4224321M14224321M14224321M14224321M1 1 Solenoid (1)

    From Serial or Engine Number U097119G3 731996M1 1 Plug4 4223862M1 1 Sender [C]

    3/85 3637137M1 1 Nut6 4222182M1 1 Bracket7 3637008M1 1 Screw8 3637139M1 1 Screw9 3637137M1 3 Nut10 4222709M1 3 Stud11 4222832M1 1 Gear,Fuel Pump12 3637044M1 4 Screw13 4223953M1 1 Cap MF 8220

    MF 8220 XTRA4224464M1 1 Cap [A]

    OPTIONMF 8220MF 8220 XTRA

    14 X Not Used MF 82104223106M1 2 Clip MF 8220

    MF 8220 XTRA15 3641699M1 5 Banjo Bolt16 4222083M1 3 Clip17 4222084M1 1 Clip18 4224464M1 1 Cap19 4222085M1 1 Clip20 4222294M1 1 Clip21 3641568M1 6 Washer22 4223760M91 6 Atomiser MF 8210

    4222255M1 6 Atomiser MF 8220MF 8220 XTRA

    23 4222976M1 1 Atomiser Body (22)MF 8210

    4222190M1 1 Atomiser Body (22)MF 8220MF 8220 XTRA

    24 4223761M1 1 Nozzle (22)MF 8210

    4222256M1 1 Nozzle (22)MF 8220MF 8220 XTRA

    25 4223597M1 1 Pipe,Fuel NO.1 CYL.26 4223598M1 1 Pipe,Fuel NO.2 CYL.27 4223715M1 1 Pipe,Fuel NO.3 CYL.28 4223716M1 1 Pipe,Fuel NO.4 CYL.29 4223717M1 1 Pipe,Fuel NO.5 CYL.30 4223718M1 1 Pipe,Fuel NO.6 CYL.31 4222194M1 1 Connection32 4224454M1 2 Washer Replace and repair. Old not interchangeable with new 4222193M133 4224454M1 10 Washer Replace and repair. Old not interchangeable with new 4222193M134 4222192M1 1 Leak-Off Pipe35 4224322M91 1 Kit, Conversion [B]36 4222059M1 1 O Ring [D]

    MF 82104222834M1 1 O Ring [E]

    MF 8220MF 8220 XTRA

    FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSORFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] TO FIT NEW SOLENOID WITH OLD HARNESSFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [C][C][C][C] TEMPERATURE SWITCH WITH 2 BLADE TERMINALFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [D][D][D][D] ROUND ROPEFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [E][E][E][E] SQUARE SECTION

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH09-017-B1-ZH09-017-B1-ZH09-017-B1-ZH09-017-B

    ZH091017-1ZH091017-1ZH091017-1ZH091017-1 .... 010-0100010-0100010-0100010-0100

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365FuelFuelFuelFuel Injection Injection Injection Injection Equipment Equipment Equipment Equipment (Diesel) (Diesel) (Diesel) (Diesel) - - - - M.F M.F M.F M.F 8210 8210 8210 8210 PagePagePagePage010-0100010-0100010-0100010-0100ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4223860M91 1 Pipe,Air2 3637157M1 1 Nut (1)3 3638445M1 1 Olive (1)4 747674M1 1 Clip (1)5 733868M1 1 Clip6 3637173M1 1 Screw7 733869M1 2 Channel8 3637174M1 1 Nut9 375738X1 1 Nut10 827276M1 1 Olive11 731250M1 1 Connection12 3637171M1 1 Clip (1)13 3641654M1 1 Screw

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH09-018-A1-ZH09-018-A1-ZH09-018-A1-ZH09-018-A

    ZH091018-1ZH091018-1ZH091018-1ZH091018-1 .... 010-0105010-0105010-0105010-0105

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365FuelFuelFuelFuel Injection Injection Injection Injection Equipment Equipment Equipment Equipment (Diesel) (Diesel) (Diesel) (Diesel) - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0105010-0105010-0105010-0105ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4224463M1 1 Pipe,Air Replace and repair. Old not interchangeable with new 4223509M1

    4224463M1 1 Pipe,Air [A]Replace and repair. Old not interchangeable with new 4223509M1

    2 3637157M1 1 Nut (1)3 376524X1376524X1376524X1376524X1 1 Olive (1)4 3637171M1 1 Clip (1)5 733868M1 1 Clip6 3637173M1 1 Screw7 733869M1 2 Channel8 3637174M1 1 Nut9 375738X1 1 Nut10 827276M1 1 Olive11 731250M1 1 Connection12 4223010M1 1 Screw13 743028M1 1 Spacer FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH11-002-D1-ZH11-002-D1-ZH11-002-D1-ZH11-002-D

    ZH111002-1ZH111002-1ZH111002-1ZH111002-1 .... 010-0110010-0110010-0110010-0110

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LubricatingLubricatingLubricatingLubricating Oil Oil Oil Oil Sump Sump Sump Sump PagePagePagePage010-0110010-0110010-0110010-0110ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3641171M91 1 Oil Pump2 3637011M1 2 Screw3 3637044M1 1 Screw4 3638684M1 1 Stud5 3637137M1 1 Nut6 3637095M1 1 Screw7 3637242M91 1 Valve.8 1 Body (7)

    Not serviced,order REF. 79 3637243M1 1 Circlip (7)10 744534M1 1 Seat (7)11 742692M1 1 Spring (7)12 744397M1 1 Plunger (7)13 3641291M1 1 Joint.14 3641292M1 1 Joint.15 4222100M1 2 Screw16 3637247M1 2 Screw17 4222099M1 1 Pipe,Oil18 3637011M1 2 Screw19 4223850M91 1 Pipe20 4223851M1 1 O Ring (19)21 3637137M1 2 Nut22 3637137M1 1 Nut23 3637240M91 1 Pipe24 3637044M1 1 Screw25 4222712M1 2 Stud26 3641863M1 1 Bridge Piece27 3637236M1 2 Screw28 3641818M1 1 Dipstick29 3641779M91 1 Tube Assy30 739562M1 1 Olive31 4223010M1 11 Screw32 4222712M1 2 Stud33 3637137M1 2 Nut34 748160M1 1 Plug Up to Serial or Engine Number U710063D

    748160M1 2 Plug From Serial or Engine Number U710064D35 3638382M1 1 O Ring Up to Serial or Engine Number U710063D

    3638382M1 2 O Ring From Serial or Engine Number U710064D36 3637207M1 2 Screw37 4222836M1 3 Screw38 3637207M1 4 Screw39 4224003M1 1 Sump Up to Serial or Engine Number U746839G

    4224396M1 1 Sump From Serial or Engine Number U746840G40 3638562M1 1 Joint.

    3638431M1 1 Joint. [A]MF 8220MF 8220 XTRA

    41 1476281X1 1 Washer42 376501X1 1 Plug43 3638329M1 1 Plug44 3637011M1 2 Screw45 4222298M1 1 Gasket46 748244M1 1 Clip47 3637048M1 2 Screw48 3637014M1 2 Screw49 3637011M1 2 Screw FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH12-004-B1-ZH12-004-B1-ZH12-004-B1-ZH12-004-B

    ZH121004-1ZH121004-1ZH121004-1ZH121004-1 .... 010-0115010-0115010-0115010-0115

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LubricatingLubricatingLubricatingLubricating Oil Oil Oil Oil Filter Filter Filter Filter And And And And Integral Integral Integral Integral Cooler Cooler Cooler Cooler PagePagePagePage010-0115010-0115010-0115010-0115ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4223888M1 2 Stud2 4222507M1 2 Gasket3 4223912M91 1 Cooler Up to Serial or Engine Number U714389E

    4223950M91 1 Oil Cooler From Serial or Engine Number U714390E4 1476283M1 3 Stud5 4222551M91 1 Housing Up to Serial or Engine Number U714389E

    4223951M91 1 Housing From Serial or Engine Number U714390EMF 8220

    4223951M91 1 Housing MF 8220 XTRA4223951M91 1 Housing From Serial or Engine Number U714390E

    Up to Serial or Engine Number U786028JMF 8210

    4224645M1 1 Plate From Serial or Engine Number U786029JMF 8210

    6 4224709M1 2 Seal Replace and repair. Old not interchangeable with new 4222547M17 4222550M1 4 Flange8 3637044M1 10 Screw MF 8220

    MF 8220 XTRA3637044M1 10 Screw Up to Serial or Engine Number U786028J

    MF 82103637044M1 X Screw From Serial or Engine Number U786029J

    MF 82109 4222549M1 1 Pipe Length 540MM10 735220M1 5 Spacer11 3637137M1 X Nut12 4222548M1 1 Pipe Length 365MM13 3641286M1 1 Joint.14 3637011M1 3 Screw15 3641287M1 1 Joint.16 4222234M1 1 Housing17 3637051M1 5 Screw18 3638708M1 2 Joint.19 3640871M1 4 Screw20 4224584M1 1 Plug21 3641207M1 1 Filter Head22 3641208M1 2 Adaptor (21)23 4222702M1 1 Loctite Up to Serial or Engine Number 26-03-199924 1447048M11447048M11447048M11447048M1 2 Oil Filter25 3640872M1 1 Adaptor26 4224500M1 1 Gasket From Serial or Engine Number 27-03-1999

    MF 82204224500M1 1 Gasket MF 8220 XTRA4224500M1 1 Gasket Up to Serial or Engine Number U786028J

    MF 82104224646M1 1 Gasket From Serial or Engine Number U786029J

    MF 82104224433M1 1 Gasket [A]

    MF 8220MF 8220 XTRA

    27 4272050M1 1 Sheath Length 400M28 4224644M91 1 Kit, Repair From Serial or Engine Number U786029J FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZA09-004-C1-ZA09-004-C1-ZA09-004-C1-ZA09-004-C

    ZA091004-1ZA091004-1ZA091004-1ZA091004-1 .... 010-0120010-0120010-0120010-0120

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365ClosedClosedClosedClosed circuit circuit circuit circuit breather breather breather breather PagePagePagePage010-0120010-0120010-0120010-0120ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3780487M1 1 Breather2 390971X1 2 Washer3 339262X1 2 Bolt Metric M6X304 3019564X1 2 Hose Clip5 3780370M1 1 Hose Length 645MM6 3782048M1 1 Support7 3782047M2 1 Banjo Bolt8 3785835M1 2 Gasket9 3782050M1 1 Tube10 338614X1 4 Hose Clip11 3780374M1 1 Hose Length 170MM12 3782101M2 1 Hose Length 800MM13 736640M1 1 Clip14 339124X1 1 Hex. Sock. Screw M8X1615 339030X1 2 Nut Metric M6

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH13-007-C1-ZH13-007-C1-ZH13-007-C1-ZH13-007-C

    ZH131007-1ZH131007-1ZH131007-1ZH131007-1 .... 010-0125010-0125010-0125010-0125

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365WaterWaterWaterWater Pump, Pump, Pump, Pump, Thermostat Thermostat Thermostat Thermostat And And And And Heat Heat Heat Heat Exchanger Exchanger Exchanger Exchanger - - - - M.F M.F M.F M.F 8210 8210 8210 8210 PagePagePagePage010-0125010-0125010-0125010-0125ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3637048M1 5 Screw2 4223754M1 1 Housing3 4222848M1 1 O Ring4 4222847M1 1 Ring Up to Serial or Engine Number .....5 4222851M1 1 Gasket Up to Serial or Engine Number .....6 4222850M1 1 Connection Up to Serial or Engine Number .....7 3637008M1 2 Screw8 731997M1 1 Plug Up to Serial or Engine Number .....9 3640628M1 2 Screw10 4224639M14224639M14224639M14224639M1 1 Thermostat Up to Serial or Engine Number .....

    Replace and repair. Old not interchangeable with new 4222845M111 4223763M1 1 Gasket12 376606X1 1 Plug13 3637044M1 3 Screw14 4222842M1 1 Cover15 4222155M1 1 Joint.16 376606X1 1 Plug17 3637199M1 1 Screw18 4223101M91 1 Water

    Pump19 4222849M1 1 Gasket (18)20 4222841M914222841M914222841M914222841M91 X Kit, Repair21 3637046M1 1 Screw22 3637092M1 3 Screw23 4222836M1 1 Screw24 3640628M1 3 Screw25 364125X1 2 Clamp (26)26 4223764M91 1 Kit, Hose27 3637095M1 3 Screw28 4224584M1 1 Plug29 4225035M1 1 Connection From Serial or Engine Number .....

    Replace and repair. Old not interchangeable with new 4224467M130 4223842M1 1 O Ring (29)31 4223841M1 1 Ring (29)32 4223770M1 1 Thermostat (29)33 4222848M1 1 O Ring (29)34 3637011M1 3 Screw35 3637095M1 1 Screw36 4223968M1 1 Spacer

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH13-008-C1-ZH13-008-C1-ZH13-008-C1-ZH13-008-C

    ZH131008-1ZH131008-1ZH131008-1ZH131008-1 .... 010-0130010-0130010-0130010-0130

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365WaterWaterWaterWater Pump, Pump, Pump, Pump, Thermostat Thermostat Thermostat Thermostat And And And And Heat Heat Heat Heat Exchanger Exchanger Exchanger Exchanger - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0130010-0130010-0130010-0130ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3637048M1 5 Screw2 4223771M1 1 Housing

    4224466M1 1 Housing [A]3 4222153M1 1 Connection

    4225035M1 1 Connection [A]Replace and repair. Old not interchangeable with new 4224467M1

    4 4222848M1 1 O Ring (3)5 4223770M1 1 Thermostat (3)6 4223841M1 1 Ring (3)7 4223842M1 2 O Ring (3)8 3637011M1 2 Screw9 3637095M1 2 Screw10 3637046M1 1 Screw11 4223763M1 1 Gasket12 376606X1 1 Plug13 3637044M1 3 Screw14 4222842M1 1 Cover15 4222155M1 1 Joint.16 4222836M1 2 Screw17 3637199M1 1 Screw18 4223908M91 1 Water Pump19 4222849M1 1 Gasket (18)20 4222841M914222841M914222841M914222841M91 X Kit, Repair21 3637046M1 1 Screw22 4223102M1 1 Screw23 3638435M1 3 Screw24 3640628M1 3 Screw25 364125X1 2 Clamp (26)26 4223764M91 1 Kit, Hose FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH39-001-B1-ZH39-001-B1-ZH39-001-B1-ZH39-001-B

    ZH391001-1ZH391001-1ZH391001-1ZH391001-1 .... 010-0135010-0135010-0135010-0135

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AirAirAirAir Compressor Compressor Compressor Compressor - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0135010-0135010-0135010-0135ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4224407M1 1 Compressor2 4222446M1 3 Screw3 4224428M1 4 Screw4 4224416M1 1 Stud5 3637067M1 1 Nut6 4224409M1 1 Gear7 4224408M1 1 O Ring8 4224415M1 1 Stud9 4224584M1 1 Plug10 3638809M1 1 Screw11 1650388M1 1 Washer12 3637067M1 3 Nut13 4224410M1 1 Support14 3637008M1 2 Screw15 3638592M1 1 Screw16 4224412M91 1 Blanking Plate17 4224413M1 1 O Ring (16)18 4224414M1 1 Blanking Plate (16)19 3640697M1 2 Screw20 376178X1 1 Washer21 4224420M1 1 Union22 375790X1 2 Clip23 4224418M1 1 Hose24 4224419M1 1 Adaptor25 376178X1 1 Washer26 4224420M1 1 Union27 375790X1 2 Clip28 4224429M1 1 Hose29 4224419M1 1 Adaptor30 731514M1 1 Union31 4224421M91 1 Pipe32 375738X1 2 Nut (31)33 827276M1 2 Olive (31)34 747674M1 1 Clip (31)35 3637139M1 1 Screw36 734886M1 1 Spacer37 4224422M1 1 Support38 4224423M1 1 O Ring39 4224424M1 1 Bearing Assy40 4224425M1 1 Hub41 4224426M1 1 Gear42 4224427M1 1 Plate43 3637044M1 3 Screw

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH39-002-A1-ZH39-002-A1-ZH39-002-A1-ZH39-002-A

    ZH391002-1ZH391002-1ZH391002-1ZH391002-1 .... 010-0140010-0140010-0140010-0140

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AirAirAirAir Compressor Compressor Compressor Compressor - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0140010-0140010-0140010-0140ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4224447M91 1 Kit, Joint2 1 Gasket (1)

    Not serviced,order REF. 13 1 O Ring (1)

    Not serviced,order REF. 14 1 O Ring (1)

    Not serviced,order REF. 15 1 O Ring (1)

    Not serviced,order REF. 16 1 Washer (1)

    Not serviced,order REF. 17 1 Joint. (1)

    Not serviced,order REF. 18 1 Gasket (1)

    Not serviced,order REF. 19 1 Joint. (1)

    Not serviced,order REF. 110 1 O Ring (1)

    Not serviced,order REF. 111 4224449M91 1 Kit, Piston Ring12 4224448M91 1 Kit, Valve13 4224450M91 1 Kit, Cover

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH14-013-C1-ZH14-013-C1-ZH14-013-C1-ZH14-013-C

    ZH141013-1ZH141013-1ZH141013-1ZH141013-1 .... 010-0145010-0145010-0145010-0145

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LowLowLowLow Pressure Pressure Pressure Pressure Fuel Fuel Fuel Fuel System System System System - - - - M.F M.F M.F M.F 8210 8210 8210 8210 PagePagePagePage010-0145010-0145010-0145010-0145ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3637224M1 1 Nut2 731563M1 1 Sleeve3 4222213M1 1 Pipe,Fuel4 376526X1 2 Olive (3)5 3637224M1 2 Nut (3)6 747679M1 1 Strap (3)7 747680M1 1 Clip (3)8 3637008M1 1 Screw9 735111M1 1 Spacer10 4223769M91 1 Pipe,Fuel11 747673M1 2 Strap (10)12 3638444M1 1 Nut (10)13 3638445M1 1 Olive (10)14 376521X1 1 Union Nut15 376524X1376524X1376524X1376524X1 1 Olive16 3637102M1 1 Screw17 376521X1 2 Union Nut18 376524X1376524X1376524X1376524X1 1 Olive19 4222306M91 1 Fuel Pipe20 4222171M1 1 Connection21 731352M1 1 Bolt Up to Serial or Engine Number 14-12-2000

    4222859M1 1 Banjo Bolt From Serial or Engine Number 15-12-200022 1650388M1 2 Washer Up to Serial or Engine Number 14-12-2000

    4222860M1 2 Washer From Serial or Engine Number 15-12-200023 375750X1 1 Nut24 375751X1 1 Olive25 4223884M91 2 Pipe26 376526X1 1 Olive (25)27 3637224M1 1 Nut (25)28 4222217M1 1 Strap29 4223731M91 1 Fuel Pipe Up to Serial or Engine Number

    4224435M1 1 Pipe,Fuel From Serial or Engine Number30 3637224M1 2 Nut (29)31 376526X1 2 Olive (29)32 4223886M1 2 Clip33 4223885M1 1 Hose Length 450MM34 3637139M1 2 Screw35 4223107M1 1 Pipe,Air36 3637157M1 1 Nut (35)37 376524X1376524X1376524X1376524X1 1 Olive (35)38 376521X1 1 Union Nut39 376524X1376524X1376524X1376524X1 1 Olive

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH14-011-D1-ZH14-011-D1-ZH14-011-D1-ZH14-011-D

    ZH141011-1ZH141011-1ZH141011-1ZH141011-1 .... 010-0150010-0150010-0150010-0150

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LowLowLowLow Pressure Pressure Pressure Pressure Fuel Fuel Fuel Fuel System System System System - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0150010-0150010-0150010-0150ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3637224M1 1 Nut2 731563M1 1 Sleeve3 4222213M1 1 Pipe,Fuel4 376526X1 2 Olive (3)5 3637224M1 2 Nut (3)6 747679M1 1 Strap (3)7 747680M1 1 Clip (3)8 3637008M1 1 Screw9 735111M1 1 Spacer10 4222260M1 1 Fuel Pipe11 3638444M1 1 Nut (10)12 3638445M1 1 Olive (10)13 3637171M1 1 Clip (10)14 376521X1 5 Union Nut15 376524X1376524X1376524X1376524X1 5 Olive16 3637102M1 1 Screw17 376521X1 2 Union Nut18 376524X1376524X1376524X1376524X1 1 Olive19 4222306M91 1 Fuel Pipe20 4222171M1 1 Connection21 731352M1 1 Bolt Up to Serial or Engine Number 14-12-2000

    4222859M1 1 Banjo Bolt From Serial or Engine Number 15-12-200022 1650388M1 2 Washer Up to Serial or Engine Number 14-12-2000

    4222860M1 2 Washer From Serial or Engine Number 15-12-200023 375750X1 1 Nut24 375751X1 1 Olive25 4223884M91 2 Pipe26 376526X1 1 Olive (25)27 3637224M1 1 Nut (25)28 4222217M1 1 Strap29 4223731M91 1 Fuel Pipe Up to Serial or Engine Number

    4224435M1 1 Pipe,Fuel From Serial or Engine Number30 3637224M1 2 Nut (29)31 376526X1 2 Olive (29)32 737734M1 1 Teepiece33 4222262M1 1 Fuel Pipe34 4222261M1 1 Fuel Pipe35 3637171M1 1 Clip (34)36 4223886M1 2 Clip37 4223885M1 1 Hose Length 450MM38 4223107M1 1 Pipe,Air39 3637157M1 1 Nut (38)40 376524X1376524X1376524X1376524X1 1 Olive (38)41 376521X1 1 Union Nut42 376524X1376524X1376524X1376524X1 1 Olive

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH14-016-B1-ZH14-016-B1-ZH14-016-B1-ZH14-016-B

    ZH141016-1ZH141016-1ZH141016-1ZH141016-1 .... 010-0155010-0155010-0155010-0155

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LowLowLowLow Pressure Pressure Pressure Pressure Fuel Fuel Fuel Fuel System System System System - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA - - - - With With With With Pneumatic Pneumatic Pneumatic Pneumatic Brake Brake Brake Brake PagePagePagePage010-0155010-0155010-0155010-0155ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3637224M1 1 Nut2 731563M1 1 Sleeve3 4222213M1 1 Pipe,Fuel4 376526X1 2 Olive (3)5 3637224M1 2 Nut (3)6 747679M1 1 Strap (3)7 3640996M1 1 Clip (3)8 3637008M1 1 Screw9 735111M1 1 Spacer10 4222260M1 1 Fuel Pipe11 3638444M1 1 Nut (10)12 3638445M1 1 Olive (10)13 3637171M1 1 Clip (10)14 376521X1 5 Union Nut15 376524X1376524X1376524X1376524X1 5 Olive16 3637102M1 1 Screw17 376521X1 2 Union Nut18 376524X1376524X1376524X1376524X1 1 Olive19 4222306M91 1 Fuel Pipe20 4222171M1 1 Connection21 4222859M1 1 Banjo Bolt22 4222860M1 2 Washer23 375750X1 1 Nut24 375751X1 1 Olive25 4223884M91 2 Pipe26 376526X1 2 Olive (25)27 3637224M1 2 Nut (25)28 4222217M1 1 Strap29 4224435M1 1 Pipe,Fuel30 3637224M1 2 Nut (29)31 376526X1 2 Olive (29)32 737734M1 1 Teepiece33 4222262M1 1 Fuel Pipe34 4222261M1 1 Fuel Pipe35 3637171M1 1 Clip (34)36 735111M1 1 Spacer37 4223885M1 1 Hose38 4223886M1 2 Clip39 4223904M1 1 Fuel Pipe40 3637157M1 1 Nut (39)41 376524X1376524X1376524X1376524X1 1 Olive (39)42 376521X1 1 Union Nut43 376524X1376524X1376524X1376524X1 1 Olive

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH14-006-A1-ZH14-006-A1-ZH14-006-A1-ZH14-006-A

    ZH141006-1ZH141006-1ZH141006-1ZH141006-1 .... 010-0160010-0160010-0160010-0160

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LowLowLowLow Pressure Pressure Pressure Pressure Fuel Fuel Fuel Fuel System System System System PagePagePagePage010-0160010-0160010-0160010-0160ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4222105M91 1 Fuel Pump2 1 Cover (1)

    Not serviced,order REF NO 13 1 Body (1)

    Not serviced,order REF NO 14 1 Spring (1)

    Not serviced,order REF NO 15 3641401M1 1 Gasket (1)6 3637102M1 4 Screw7 4222219M91 1 Kit, Repair

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH14-005-A1-ZH14-005-A1-ZH14-005-A1-ZH14-005-A

    ZH141005-1ZH141005-1ZH141005-1ZH141005-1 .... 010-0165010-0165010-0165010-0165

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365LowLowLowLow Pressure Pressure Pressure Pressure Fuel Fuel Fuel Fuel System System System System PagePagePagePage010-0165010-0165010-0165010-0165ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3637217M91 1 Fuel Filter2 3637221M1 2 Nut3 3637219M1 1 Bracket4 1446894M1 1 Plug5 194626M1 3 Washer6 3640340M1 2 Screw7 194626M1 2 Washer8 3637139M1 2 Screw9 836218M91836218M91836218M91836218M91 1 Fuel Element (1)10 831461M1 1 O Ring (9)11 1851891M1 2 Gasket (9)

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH05-003-B1-ZH05-003-B1-ZH05-003-B1-ZH05-003-B

    ZH051003-1ZH051003-1ZH051003-1ZH051003-1 .... 010-0170010-0170010-0170010-0170

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365TurbochargerTurbochargerTurbochargerTurbocharger PagePagePagePage010-0170010-0170010-0170010-0170ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4223767M91 1 Turbocharger [A]

    MF 82104222246M91 1 Turbocharger MF 8220

    MF 8220 XTRA2 4224468M1 1 Housing (1)3 4224469M1 1 Housing (1)4 1 Hose (1)5 2 Clamp (1)6 1 Spring Clip (1)7 1 Ring (1)8 1 Union (1)9 4224470M1 1 Body (1)10 4 Screw (1)11 2 Plate (1)12 4224471M1 1 Actuator (1)13 1 Rod (1)14 1 Nut (1)15 2 Screw (1)16 1 Ring (1)17 4222247M1 2 Joint.18 4222248M1 1 Spacer19 4223983M914223983M914223983M914223983M91 1 Kit, Repair [B]

    ACTUATOR20 4224224M91 1 Kit, Service [B]

    TURBO FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] DETAILS TO BE ADVISEDFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] NOT ILLUSTRATED

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH07-001-A1-ZH07-001-A1-ZH07-001-A1-ZH07-001-A

    ZH071001-1ZH071001-1ZH071001-1ZH071001-1 .... 010-0175010-0175010-0175010-0175

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365TurbochargerTurbochargerTurbochargerTurbocharger - - - - Pipes Pipes Pipes Pipes And And And And Heat Heat Heat Heat Shields Shields Shields Shields PagePagePagePage010-0175010-0175010-0175010-0175ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4222240M1 1 Pipe,Oil2 3637008M1 2 Screw MF 8210

    3637011M1 2 Screw MF 8220MF 8220 XTRA

    3 3638256M1 1 Joint.4 4224519M1 2 Hose Replace and repair. Old not interchangeable with new 4223936M15 4223669M1 1 Hose MF 8210

    4222200M1 1 Hose MF 8220MF 8220 XTRA

    6 4223768M1 4 Stud MF 82103641787M1 4 Stud MF 8220

    MF 8220 XTRA7 3641405M1 2 Hose Clip8 4222239M1 1 Hose9 1 Pipe See Page - Reference Number 010-0085/1110 3637048M1 1 Screw11 4223508M1 1 Spacer12 731654M1 1 Union13 375837X1 1 Sleeve14 375782X1 1 Nut15 3637008M1 2 Screw16 4222238M1 1 Pipe,Oil17 3638671M1 1 Joint. MF 8210

    4222237M1 1 Joint. MF 8220MF 8220 XTRA

    4222318M1 1 Gasket [A]MF 8220MF 8220 XTRA

    18 4222168M1 4 Nut FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH18-010-A1-ZH18-010-A1-ZH18-010-A1-ZH18-010-A

    ZH181010-1ZH181010-1ZH181010-1ZH181010-1 .... 010-0180010-0180010-0180010-0180

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AirAirAirAir Induction Induction Induction Induction And And And And Exhaust Exhaust Exhaust Exhaust System System System System - - - - M.F M.F M.F M.F 8210 8210 8210 8210 PagePagePagePage010-0180010-0180010-0180010-0180ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4222165M91 1 Ind.Manifold2 4222451M1 12 Screw3 4223728M1 1 Joint.4 4223966M1 1 Exhaust Manifold5 4222340M1 2 Ferrule6 4222341M1 12 Screw Replace and repair. Old not interchangeable with new 4222874M17 4223766M1 1 Joint.8 4222198M1 1 Elbow9 3641336M1 4 Screw10 4223751M1 6 Screw11 4222338M1 12 Nut12 4223727M1 2 Joint.13 3583543M23583543M23583543M23583543M2 1 Intake Heater14 4223765M1 1 Spacer15 4223766M1 1 Joint.

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH18-008-B1-ZH18-008-B1-ZH18-008-B1-ZH18-008-B

    ZH181008-1ZH181008-1ZH181008-1ZH181008-1 .... 010-0185010-0185010-0185010-0185

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365AirAirAirAir Induction Induction Induction Induction And And And And Exhaust Exhaust Exhaust Exhaust System System System System - - - - M.F M.F M.F M.F 8220 8220 8220 8220 - - - - 8220 8220 8220 8220 XTRA XTRA XTRA XTRA PagePagePagePage010-0185010-0185010-0185010-0185ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4223019M1 1 Exhaust Manifold2 4223751M1 6 Screw3 3583543M23583543M23583543M23583543M2 2 Intake Heater4 4223590M1 2 Washer5 4223728M1 2 Joint.6 4223782M1 1 Ind.Manifold7 3638532M1 8 O Ring8 3637008M1 8 Screw9 4223772M1 1 Cover10 4222245M1 6 Screw11 4223777M91 1 Kit, Hose12 338615X1 2 Clamp (11)13 4223977M1 2 Connection14 338615X1 2 Clamp

    4224519M1 2 Hose [A]Replace and repair. Old not interchangeable with new 4223936M1

    15 4223969M1 1 Hose [A]4223776M1 1 Hose

    16 4222460M1 1 Pipe,Water4223970M1 1 Pipe,Water [A]

    17 4222322M1 1 Clip (16)18 376077X1 1 Washer19 3641648M1 1 Screw20 338615X1 2 Clamp21 747961M1 1 Hose22 4223010M1 10 Screw23 4223774M1 1 Joint.24 4223773M1 1 Intercooler25 4222241M1 6 Screw26 4222236M1 6 Screw27 4222499M1 2 Seal28 4222341M1 12 Screw Replace and repair. Old not interchangeable with new 4222874M129 4223727M1 2 Joint.30 4222340M1 2 Ferrule31 4222338M1 12 Nut FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZH15-002-A1-ZH15-002-A1-ZH15-002-A1-ZH15-002-A

    ZH151002-1ZH151002-1ZH151002-1ZH151002-1 .... 010-0190010-0190010-0190010-0190

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365EngineEngineEngineEngine Gaskets Gaskets Gaskets Gaskets Sets Sets Sets Sets PagePagePagePage010-0190010-0190010-0190010-0190ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 4224667M914224667M914224667M914224667M91 1 Kit,Joint/Gasket [A]

    Replace and repair. Old not interchangeable with new 4223732M914224437M91 1 Kit,Joint/Gasket [A,C]

    MF 8220MF 8220 XTRA

    2 4224674M914224674M914224674M914224674M91 1 Kit,Joint/Gasket [B]Replace and repair. Old not interchangeable with new 4223733M91

    FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] JOINTS AND GASKETS-TOP SERVICE KITFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] JOINTS AND GASKETS-BOTTOM SERVICE KITFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [C][C][C][C] ENGINE WITH AIR COMPRESSOR

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC38-005-B1-ZC38-005-B1-ZC38-005-B1-ZC38-005-B

    ZC381005-1ZC381005-1ZC381005-1ZC381005-1 .... 010-0195010-0195010-0195010-0195

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365HeaterHeaterHeaterHeater Engine Engine Engine Engine Block Block Block Block - - - - Up Up Up Up to to to to Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number L155012 L155012 L155012 L155012 PagePagePagePage010-0195010-0195010-0195010-0195ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3783253M1 1 Support Replace and repair. Old not interchangeable with new 3616275m12 3611972M1 1 Lead Length 560 MM3 3006154X1 3 Washer4 1443615X1 3 Nut Metric M45 3611973M1 1 Lead Length 2500 MM6 3009531X1 3 Screw Metric M4 X 127 3611974M1 1 Clip8 3619931M1 1 Heater9 3009494X1 2 Screw Metric M10 X 3510 3384183M2 1 Bush Diameter 10-16 X 16 MM

    3712546M1 1 Spacer Diameter 10-20 X 12 MM

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC38-007-A1-ZC38-007-A1-ZC38-007-A1-ZC38-007-A

    ZC381007-1ZC381007-1ZC381007-1ZC381007-1 .... 010-0200010-0200010-0200010-0200

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365HeaterHeaterHeaterHeater Engine Engine Engine Engine Block Block Block Block - - - - From From From From Serial Serial Serial Serial or or or or Engine Engine Engine Engine Number Number Number Number L155013 L155013 L155013 L155013 PagePagePagePage010-0200010-0200010-0200010-0200ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3619931M1 1 Heater2 3611974M1 1 Clip3 4270172M1 1 Harness4 3010567X1 2 Screw Metric M5 X 165 4270098M1 1 Clamp6 4270064M2 1 Support7 3010477X1 2 Nut Metric M58 339381X1 1 Lock Washer M59 339282X1 2 Screw Metric M10 X 1610 4270169M1 1 Lead

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC16-012-C1-ZC16-012-C1-ZC16-012-C1-ZC16-012-C

    ZC161012-1ZC161012-1ZC161012-1ZC161012-1 .... 010-0205010-0205010-0205010-0205

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365BatteryBatteryBatteryBattery & & & & Cables Cables Cables Cables - - - - Without Without Without Without Battery Battery Battery Battery Cut-Off Cut-Off Cut-Off Cut-Off W/O W/O W/O W/O Positive Positive Positive Positive Connection Connection Connection Connection PagePagePagePage010-0205010-0205010-0205010-0205ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 2 Battery [A,D]

    420 AMP.2 3782448M2 1 Strap3 3781110M2 1 Bridle4 390972X1 2 Washer Metric5 339106X1 1 Wing Nut6 3781198M3 1 Cable Length 860MM

    -Up to Serial or Engine Number H280008

    3782436M2 1 Battery Cable Length 1650MM-From Serial or Engine Number H280009

    7 3808841M1 1 Bolt M10X35Up to Serial or Engine Number

    390738X1 1 Bolt Metric M12X16From Serial or Engine Number

    8 3782435M2 1 Cable Length 750MM9 3786277M1 1 Battery Cable Length 1450MM

    +10 3782138M2 1 Protector [B]

    3788468M1 1 Protector [C]11 3782139M2 1 Protector [B]

    3788467M1 1 Protector [C] FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] PLEASE REFER TO MARKETING CATALOGFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] REDFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [C][C][C][C] BLACKFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [D][D][D][D] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC16-011-C1-ZC16-011-C1-ZC16-011-C1-ZC16-011-C

    ZC161011-1ZC161011-1ZC161011-1ZC161011-1 .... 010-0210010-0210010-0210010-0210

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365BatteryBatteryBatteryBattery & & & & Cables Cables Cables Cables - - - - Without Without Without Without Battery Battery Battery Battery Cut-Off Cut-Off Cut-Off Cut-Off With With With With Positive Positive Positive Positive Connection Connection Connection Connection PagePagePagePage010-0210010-0210010-0210010-0210ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 2 Battery [A,D]

    420 AMP.2 3782448M2 1 Strap3 3781110M2 1 Bridle4 390972X1 2 Washer Metric5 339106X1 1 Wing Nut6 3781198M3 1 Cable Length 860MM

    -Up to Serial or Engine Number H280008

    3782436M2 1 Battery Cable Length 1650MM-From Serial or Engine Number H280009

    7 3808841M1 1 Bolt8 3782139M2 1 Protector [B]

    3788467M1 1 Protector [C]9 3782429M1 1 Battery Cable Length 1920MM

    +10 3010859X1 1 Screw (9)11 3010860X1 1 Washer (9)12 3781143M1 1 Screw (9)13 339169X1 1 Nut (9)

    M814 3714454M13714454M13714454M13714454M1 1 Connector15 3781283M1 1 Support16 355566X1 1 Nut Unc (14)17 3786275M1 1 Battery Cable Length 450MM18 339761X1 1 Hex. Sock. Screw M8X2519 3782138M2 1 Protector [B]

    3788468M1 1 Protector [C] FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] PLEASE REFER TO MARKETING CATALOGFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] REDFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [C][C][C][C] BLACKFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [D][D][D][D] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC16-009-C1-ZC16-009-C1-ZC16-009-C1-ZC16-009-C

    ZC161009-1ZC161009-1ZC161009-1ZC161009-1 .... 010-0215010-0215010-0215010-0215

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365BatteryBatteryBatteryBattery & & & & Cables Cables Cables Cables - - - - With With With With Battery Battery Battery Battery Cut-Off Cut-Off Cut-Off Cut-Off PagePagePagePage010-0215010-0215010-0215010-0215ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 2 Battery [A,D]

    420 AMP.2 3782448M2 1 Strap3 3781110M2 1 Bridle4 390972X1 1 Washer Metric5 339106X1 1 Wing Nut6 3781198M3 1 Cable Length 860MM

    -Up to Serial or Engine Number H280008

    3782436M2 1 Battery Cable Length 1650MM-From Serial or Engine Number H280009

    7 3808841M1 1 Bolt8 3786272M1 1 Battery Cable Length 650MM9 390990X1 1 Screw Metric M5X1210 3783044M91 1 Harness11 3387318M13387318M13387318M13387318M1 1 Fuse (10)12 3779384M2 1 Support13 3010477X1 1 Nut Metric M514 3616193M2 1 Wire Up to Serial or Engine Number ......15 339666X1 2 Hex. Sock. Screw M6X2016 3712201M2 1 Switch17 391038X1 2 Washer18 339030X1 3 Nut Metric M619 339560X1 1 Hex. Sock. Screw M6X1620 3613599M91 1 Chain21 3787940M1 1 Cable Length 2150MM

    +22 3010859X1 1 Screw (21)23 3010860X1 1 Washer (21)24 3781143M1 1 Screw (21)25 339169X1 1 Nut (21)

    M826 3782435M2 1 Cable Length 750MM27 3782138M2 1 Protector [B]

    3788468M1 1 Protector [C]28 3782139M2 1 Protector [B]

    3788467M1 1 Protector [C] FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] PLEASE REFER TO MARKETING CATALOGFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [B][B][B][B] REDFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [C][C][C][C] BLACKFOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [D][D][D][D] THE APPROPRIATE SAFETY DECALS MUST BE ORDERED AND FITTED TO THIS PART

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC08-004-C1-ZC08-004-C1-ZC08-004-C1-ZC08-004-C

    ZC081004-1ZC081004-1ZC081004-1ZC081004-1 .... 010-0220010-0220010-0220010-0220

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365CoolingCoolingCoolingCooling System System System System - - - - Air Air Air Air Conditioned Conditioned Conditioned Conditioned Installation Installation Installation Installation - - - - Up Up Up Up To To To To 07-09-2000 07-09-2000 07-09-2000 07-09-2000 PagePagePagePage010-0220010-0220010-0220010-0220ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 339124X1 X Hex. Sock. Screw M8X162 390972X1 X Washer Metric3 3782611M1 1 Condenser4 3782714M1 1 Plate5 3782717M1 1 Dust Shield6 339169X1 3 Nut M87 3782712M2 1 Panel Left Hand

    3782711M2 1 Panel Right Hand8 3782892M1 2 Washer9 3782893M2 2 Latch10 339107X1 2 Wingbolt M8X1611 3782716M1 1 Dust Shield Left Hand

    3782715M1 1 Dust Shield Right Hand12 3781937M1 1 Bridle13 339009X1 1 Hex. Sock. Screw M8X3514 3780592M2 1 Support15 1442487X1 1 Bolt Metric M10X13016 3781316M1 1 Spacer Diameter 20X9X40MM17 1440329X1 1 Locknut M1018 3010856X1 1 Spacer Diameter 20MM

    Length 55MMUp to Serial or Engine Number J193026

    3582445M1 1 Spacer Diameter 20MMLength 30MMFrom Serial or Engine Number J193027

    19 3782613M2 1 Compressor20 3386214M13386214M13386214M13386214M1 1 Belt21 3782106M3 1 Hydr Hose22 3010471X13010471X13010471X13010471X1 3 O Ring23 3010472X1 1 O Ring24 3782107M1 1 Hydr Hose25 3712495M13712495M13712495M13712495M1 1 Filter26 3383977M1 1 Stirrup27 390971X1 2 Washer28 339030X1 2 Nut Metric M629 3712526M13712526M13712526M13712526M1 1 Pressure Switch30 3779607M2 1 Hydr Hose31 3010502X1 1 O Ring32 368524X1 1 Union33 368543X1 1 Union34 3010474X1 1 O Ring35 3777881M1 1 Hydr Hose Length 820MM36 358139X1 1 Screw 3/8-24 X 2537 3781063M1 1 Strap38 3782135M1 2 Spacer39 3019908X1 2 Screw M8X10540 3778990M1 1 Gasket Length 165MM41 339123X1 1 Hex. Sock. Screw M8X2042 339761X1 1 Hex. Sock. Screw M8X2543 390734X1 1 Washer Diameter 10X21X244 3009494X1 1 Screw Metric M10X3545 3009693X1 1 Nut Metric46 3009502X1 1 Bolt Metric M10X80

    Up to Serial or Engine Number J1930263009498X1 1 Bolt Metric M10X55

    From Serial or Engine Number J193027

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC08-010-A1-ZC08-010-A1-ZC08-010-A1-ZC08-010-A

    ZC081010-1ZC081010-1ZC081010-1ZC081010-1 .... 010-0225010-0225010-0225010-0225

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365CoolingCoolingCoolingCooling System System System System - - - - Air Air Air Air Conditioned Conditioned Conditioned Conditioned Installation Installation Installation Installation - - - - From From From From 08-09-2000 08-09-2000 08-09-2000 08-09-2000 PagePagePagePage010-0225010-0225010-0225010-0225ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 339124X1 X Hex. Sock. Screw M8 X 162 390972X1 X Washer Metric Diameter 8-17 X 1,7 MM3 3784061M1 1 Condenser4 3784063M1 1 Plate5 3782717M1 1 Dust Shield6 3784431M1 2 Hinge7 3784065M1 1 Panel Left Hand

    3784064M1 1 Panel Right Hand8 3785717M1 1 Shield9 339560X1 3 Hex. Sock. Screw M6 X 1610 390971X1 3 Washer Diameter 6-12 X 1,5 MM11 339030X1 3 Nut Metric M612 3781937M1 1 Bridle13 339009X1 1 Hex. Sock. Screw M8 X 3514 3780592M2 1 Support15 1442487X1 1 Bolt Metric M10 X 13016 3781316M1 1 Spacer Diameter 20-9 X 40 MM17 1440329X1 1 Locknut M1018 3582445M1 1 Spacer Diameter 20 MM

    Length 30 MM19 3782613M2 1 Compressor20 3386214M13386214M13386214M13386214M1 1 Belt Length 1150 MM21 3782106M3 1 Hydr Hose22 3010471X13010471X13010471X13010471X1 3 O Ring23 3010472X1 1 O Ring24 3782107M1 1 Hydr Hose25 3712495M13712495M13712495M13712495M1 1 Filter26 3383977M1 1 Stirrup27 390971X1 2 Washer Length 6-12 X 1,5 MM28 339030X1 2 Nut Metric M629 3712526M13712526M13712526M13712526M1 1 Pressure Switch30 3779607M2 1 Hydr Hose Length 681 MM31 3010502X1 1 O Ring32 368524X1 1 Union33 368543X1 1 Union34 3010474X1 1 O Ring35 3777881M1 1 Hydr Hose Length 820 MM36 358139X1 1 Screw 3/8-24 X 2537 339160X1 4 Screw M5 X 1038 390469X1 4 Washer Metric39 3019908X1 2 Screw M8 X 10540 1441494X1 4 Nut Metric M541 3783129M1 1 Staple Length 25 MM

    3782735M1 1 Gasket Length 140 MM42 339761X1 1 Hex. Sock. Screw M8 X 2543 390734X1 1 Washer Diameter 10-21 X 2 MM44 3009494X1 1 Screw Metric M10 X 3545 339402X1 1 Nut M1046 3009498X1 1 Bolt Metric M10 X 5547 390265X1 4 Wingbolt M6 X 1048 3000926X1 4 Screw M5 X 10

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC49-001-A1-ZC49-001-A1-ZC49-001-A1-ZC49-001-A

    ZC491001-1ZC491001-1ZC491001-1ZC491001-1 .... 010-0230010-0230010-0230010-0230

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365SandenSandenSandenSanden Compresser Compresser Compresser Compresser PagePagePagePage010-0230010-0230010-0230010-0230ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3782613M2 1 Compressor SD7H15QC80882 3901157M1 1 Screw (1)3 3901154M1 6 Screw (1)4 3903258M91 1 Kit (1)5 1 Plate (4)

    Not serviced,order REF.46 1 Cover (4)

    Not serviced,order REF.47 3901155M1 2 O Ring (1)8 3901147M91 1 Head (1)9 1 Cover (8)

    Not serviced,order REF.810 1 Gasket (8)

    Not serviced,order REF.811 3903255M91 1 Kit (1)12 3903256M91 1 Kit, Gasket (1)13 1 Plate (11)

    Not serviced,order REF.1114 1 Gasket (11)

    Not serviced,order REF.1115 1 Body (1)

    Not serviced,order REF.116 3903257M91 1 Kit, Seal (1)17 1 Armature (37)

    Not serviced,order REF.3718 1 Seal (16)

    Not serviced,order REF.1619 1 O Ring (16)

    Not serviced,order REF.1620 1 Felt Ring (16)

    Not serviced,order REF.1621 3901150M1 1 Circlip (1)22 3901152M91 1 Plug (1)23 3901153M1 1 O Ring (22)24 3903263M91 1 Kit (1)25 1 Clip (24)

    Not serviced,order REF.2426 1 Nut (24)

    Not serviced,order REF.2427 1 Ring (24)

    Not serviced,order REF.2428 1 Ring (24)

    Not serviced,order REF.2429 3901162M1 1 Cover (24)30 1 Clip (24)

    Not serviced,order REF.2431 1 Clip (24)

    Not serviced,order REF.2432 3903259M91 1 Kit33 3 Screw (32)

    Not serviced,order REF.3234 1 Pulley (37)

    Not serviced,order REF.3735 3903260M92 1 Clutch (1)36 3903262M91 1 Coil (35)37 3903261M92 1 Rotor (35)

  • MFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365

    1-ZC23-007-F1-ZC23-007-F1-ZC23-007-F1-ZC23-007-F

    ZC231007-1ZC231007-1ZC231007-1ZC231007-1 .... 010-0235010-0235010-0235010-0235

  • MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson FergusonMFMFMFMF 8210/8220 8210/8220 8210/8220 8210/8220 TRACTORS TRACTORS TRACTORS TRACTORS - - - - 1637365 1637365 1637365 1637365 1637365163736516373651637365CoolingCoolingCoolingCooling System System System System - - - - Engine Engine Engine Engine PagePagePagePage010-0235010-0235010-0235010-0235ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments1 3780221M4 1 Water Cooler [B,C]

    MF 8220Up to Serial or Engine Number J018006

    3780220M4 1 Water Cooler [A,C]MF 8220From Serial or Engine Number J018007Up to Serial or Engine Number L287020

    3780221M4 1 Water Cooler [B,C]MF 8220From Serial or Engine Number L287021

    3780220M4 1 Water Cooler [A,C]MF 8210

    2 3902881M13902881M13902881M13902881M1 1 Plug (1)3 338618X1 4 Hose Clip Diameter 50-704 3780508M33780508M33780508M33780508M3 1 Hose5 339337X1 4 Hex. Sock.

    ScrewM8 X 30

    339123X1 1 Hex. Sock.Screw

    M8 X 20

    6 391039X1 4 Washer Metric Diameter 8-24 X 2 MM7 3780557M1 1 Hose Length 810 MM8 3712465M1 2 Clamp9 390972X1 2 Washer Metric Diameter 8-17 X 1,7 MM10 339891X1 1 Screw M8 X 8011 3779400M2 1 Bridle12 339337X1 1 Hex. Sock.

    ScrewM8 X 30

    13 180224M92180224M92180224M92180224M92 1 Radiator Cap14 3810567M3 1 Water Tank15 3808186M1 1 Hose16 3781204M2 1 Support17 3810570M1 1 Spacer Diameter 10-20 X 43 MM18 390972X1 2 Washer Metric Diameter 8-17 X 1,7 MM19 339169X1 2 Nut M820 3581424M1 2 Clamp21 3